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Inclusion cr it er ia:
- Patients > 1 month of age with:

- Seizure > 5 min in duration OR
- Recurrent seizures without 

return to baseline between 
episodes

Exclusion cr it er ia:
- Patients presenting after a seizure 

that is now resolved (refer to other 
clinical pathway, if applicable):
- Seizure: First, Non-Febrile
- Seizure: Febrile

Patient with active seizure

This clinical pathway is meant as a guide for physicians and healthcare providers. It does not establish a standard of care, and is not a substitute for medical judgment which should be applied based upon the 
individual circumstances and clinical condition of the patient. Printing of Clinical Pathways is not recommended as these documents are updated regularly . Copyright   The Children?s Mercy Hospital 2024.  All rights reserved.
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Labs for  considerat ion:
- CBC, BMP, ionized calcium, 

magnesium, POC glucose
- Hepatic function
- AED levels
- Complete toxicology screen
- Infectious workup:

- Cultures (blood, urine, 
respiratory if indicated)

- Respiratory viral panel
- Urinalysis
- LP (cell count, culture, glucose, 

protein, HSV 1/2 PCR ) especially 
if < 2 years, immunosuppressed, 
or recent antibiotic use

Seizure First  Aid /  St abil izat ion Phase
- Stabilize patient (airway, breathing, circulation)
- Begin timing seizure and observe details: eye deviation, arm/leg position, etc.
- Place patient on monitors: cardiorespiratory, pulse oximetry, blood pressure
- Establish peripheral IV access, consider IO if unsuccessful
- Consider                  /                   based on clinical presentation
- If vagal nerve stimulator (VNS) in place, swipe magnet                         

 QR code  for 
mobile view

Does 
seizure continue 5 min after 

intervention?

In it ial Therapy Phase
Administer one of the following first-line anti-seizure medications:
- IV lorazepam 0.1 mg/kg (max: 4 mg/dose) x 1 OR
- IM/IN midazolam 0.2 mg/kg (max: 10 mg/dose) x 1

If none of the above options are available, give alternative benzodiazepine

Second Therapy Phase
- Administer IV levetiracetam (or alternative anti-seizure medication) AND
- Order alternative anti-seizure medication for Third Therapy Phase per 

Neurology to have at bedside 
Monitor for hemodynamic instability and respiratory failure:
- Blood pressure at least q30 min
- Maintain oxygen saturation > 90%
- Consider RT to bedside and need for escalation in  support

Third Therapy Phase (Neurology/Epilepsy service t o guide t herapy)
Administer alternative anti-seizure medication per Neurology AND call PICU to 
discuss admission/transfer
- If patient has a known seizure disorder and is on lacosamide, phenobarbital, or 

valproic acid at home, consider bolusing home medication 
Anticipate progressive hemodynamic instability and respiratory failure:
- Initiate continuous EEG monitoring
- Low threshold to call for additional assistance

- Allow child to rest and recover
- NPO until fully awake and alert
- Disposition per primary team/ 

neurology

labwork

-                                                    AND order levetiracetam 60 mg/kg (max: 4500 
mg/dose) to have at bedside
If levetiracetam cannot be given, order alternative anti-seizure medication

- Call Neurology AND notify attending 

10-30 minutes

No

If seizure continues after 
Third Therapy Phase, proceed to 

refractory status epilepticus treatment 
per Neurology recommendations

Yes

Yes

Provoked seizure:
- Febrile Seizure
- Electrolyte imbalance
- Toxic ingestion or recent 

medication changes
- History of head trauma or 

concern for non-accidental 
trauma (NAT)

- Concern for meningitis

triggers

Yes

No

If seizure resolves and patient returns to baseline status, utilize shared 
decision-making to determine disposition

No

Does 
seizure continue 5 min after 

intervention?

Does 
seizure continue 5 min after 

intervention?

Repeat benzodiazepine x 1

Second benzo dose should be given 
IV/IM. May be given even if buccal, 
intranasal, or rectal was 
administered initially.
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